o

—rn
~J
\]_/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Air Intake And Filtration

AT
=

A

L TN SRR .

B A8 N T

N ASENNSTT )
RSO /

N

BN

i

723
e
l‘
rae
gi i

A

IV
3

,gg

e
fal e T
NN e e Ry N\
— TN 7 A G T\
Ny

B RSTLA:

7 =5
/ ?
W
éggéi/

N e e — o

.
Q
"5,
&
)

PR
[y
-

Z,/

a4
13
2

N
R

WWW.mymowerparts.com

Page 1 of 70



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Air Intake And Filtration

Page 2 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Incl. Ref #2,3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-15 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-31 1 S Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-M-0639016 3 S  Screw, Hex Flange, M6 x 1.0 x 16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-03 1 S Base, Air Cleaner
13  KH-M-0651055 4 Screw, Hex Flange, M6 x 1.0 x 55
14 KH-24-164-29 1 Manifold, Intake
15 KH-24-041-01 2 /P Gasket, Intake Manifold
16 KH-24-041-06 1 /P Gasket, Air Cleaner Base
17  KH-24-743-08 1 Kit, Air Cleaner Cover (Incl 1-4, 11)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 70

2206 Tractor

Battery, Electrical Components And Switches

[} (]
£ <
2 o
M.m (i
T i
S @) ?_v OE
I ‘\\ ﬁm |
\‘A/ mu rlufu.r,.. AMI HN\ /
f ,.. ( /_AM,‘. " / \ NW\ (o
/N A\ X7
o A/\,_.m.w/v %&\ J m , ,x‘
(o) T ¥ o '/ -
@Y /.,_“m,, ® £ o
N~ /ﬂﬂ/ i L A
© /ﬁ/ \ \\ "\ )
ﬁf,_!\v /J N \“\ S\ Y \\“me -
T ﬁr\wx \\ \\ y MW/ /V\ \\\\\ H
_\_\ S - AN :\
/ .. 4 o
/ / .,,, 2 &G
‘HY N
E \ ( 7 W&, o\ =
uﬂ\ ‘ w / e Mmmw|NN\ m, /Y o \ \ 2 O
-~ LY. p 7 \ L o o
N\ / A% Am ;h\ N ,M\\ = WJ
d o )
O® W

/HH L M\

/
me QWWWIIII\\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 4 of 70
Battery, Electrical Components And Switches

Ref#  Part Number Qty S/P/F  Description

1 629-3068 1 S Wire Harness, Main Includes Ref. Nos. 7, 13,
14 (2) and 15

725-0157 4 /P Tie, Self-Clinch Cable
726-0154 5 S Tie, Pushmount
726-3055 9 Clip, Cable
2 783-0462 1 /P Bracket, PTO Switch Retainer
3  710-0936 2 Screw, Truss Hd Tapp, #6 x .62
4 711-1094 1 Stud, Ground
5 712-3010 1 S Nut, Hex, 5/16-18 GR5
6 1 Battery Cable Hardware
710-3015 2 /P Screw
712-0271 2 /P Sems Nut
7  721-0342 1 S  Gasket, Silicone
8  723-0445A 1 /P Strap, Battery Retainer
9  759-3476A 1 S  Key, Ignition (Set of 2)
10 725-0340 1 Cover, Terminal Black
11 725-1346 1 S Nut, Ignition Switch
12 725-1347 1 /P Cap, Ignition Switch
13  725-1365 1 S  Bulb, Indicator
14 725-3243 2 Fuse, 25 Amp
15 725-1648 1 S Relay
16  725-3007A 1 /P Cover, Terminal Red
17  725-3159 1 S Hour Meter
18  725-3163 1 S  Switch, Ignition
19  725-3164A 1 S  Switch, Interlock (Brake)
20 725-3166 1 S  Switch, Snap Mount - Normally Closed
21  725-3233 1 S  Switch, PTO
22  725-3234 1 S  Switch, Seat
23 725-3237 1 Cover, Terminal Red
24  736-0607 1 /P Washer, External Lock, 5/16
25  729-0357 2 Holder, Fuse w/Mounting Clip
26  725-1707C 1 S Battery
27  732-0696 1 Hook, Wire Rectangular

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 70

2206 Tractor

Blower Housing And Baffles

\
<t N S, \
(3) SR (S~

AN S 1/ / S \ by ﬂ
~— AN RN ~ N\

i O AN

P AN ) . &7 = A

\ Ty NAL

Rz N M

Fd

\_ = m\ _”uu#ﬂ
i A
\\ / 7 \v
/R 7
/ S M
\\ o ”
) L
.-:“\ -
&\ \w g A/Hr.\\
TXM/#HH#I.
\\\ ///”.// ,//W
/ N
/ )
{ A
. o8 / [ o)
SN W ¢
NG ?
Y //LV ) \.\““\
Y
Zm \\““\ 7
S /
VAR /
.A.i! ,AJ/. \
\m/ ~ /%,
TN . V4 \ Amw L —
=7 ./
o ﬁf \\\\._ Axmmuw\muv \\A
&/ S

/

-~ III. T
nﬁuununuluf// .ill A
g — - g
PEaSSON A <)
4 . II, ”ﬂ/ / . y\\
Sy N 7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor

Blower Housing And Baffles

Page 6 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-20 1 S  Housing, Blower (Incl. Ref #2-4)
2  KH-24-100-02 2 Nut, Plastic
3  KH-25-139-16 1 Plug, Button, 9/16
4  KH-24-100-01 3 Nut, Plastic
5 KH-M-0551016 1 Screw, Hex Flange, M5 x 0.8 x 16
6 KH-M-0545016 5 S  Screw, Hex Flange, M5 x 0.8 x 16
7  KH-M-0545020 2 /P Screw, Hex Flange, M5 x 0.8 x 20
8 KH-24-146-02 1 S Plate, Backing - #2 Side
9 KH-M-0645016 6 S  Screw, Hex Flange, M6 x 1.0 x 16
10 KH-24-063-20 1 /P Baffle, Cylinder Barrel - #2 Side
11  KH-24-063-17 1 /P Baffle, Valley - #2 Side
12 KH-M-0545010 2 /P Screw, Hex Flange, M5 x 0.8 x 10
13  KH-24-063-24 1 S Baffle, Valley - #1 Side
14 KH-24-063-08 1 S Baffle, Cylinder Barrel - #1 Side
15  KH-24-146-20-S 1 /P Plate, Backing - #1 Side

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 70

2206 Tractor

Brake And Control Pedals

N
( Q )

Acuv //V\W//
\ \

JV /!
/ mm\\Mm/A/
Anm“““mm, /N/ 2 e
(&) N\ (8) -
TV T ()
By (RPN _ 7 e
) (@) \& Qw N AR g 7 @
ﬁ 7 N/ RS T
N =/ N .7%m, -
7 Y
Bl () »
4|/ ~ \\
A no \ \\
A/
@ N\ .
© NG
4/ // /HW\
' N V
LS n-} N
4 fes N
\ 11_7 \\\ﬁ , A nav \\ \ .
7 | / ? } N T,
— \ { Oz_v mr m\% k
P \ ST ) '
@) g AN
/PN / A
ACOE
S/ H /
/ \\\
N\\\\% \
o e \ /
_..rl...lw AM ,\ L _\ \\\\mi\\ J,z\ \ / / ,VA o /
\ A ) W(, R \\ ‘ _/ v

o=y

3\,

/ Tu..:

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Brake And Control Pedals

Page 8 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0321A 1 Shaft Assy, Brake

2 603-0412 1 Pedal Assy, Reverse

3  603-0697 1 Shaft Assy, Forward/Reverse

4 603-0419 1 Cam Assy, Control

5 603-0421A 1 /P Plate Assy, Disengagement

6  703-2570A-0498 1 S Pedal, Forward

7  703-2573A-0498 1 S Pedal, Brake

8 703-2804 2 Plate, Bearing Mounting

9 703-2938 1 Bracket, Reverse Pivot
10 703-2941 1 Bracket, Cruise
11  703-2942 1 Plate, Rod Adjustment
12 703-2962 1 Lever, Cruise
13  703-2963 1 S  Lever, Brake Lock
14  703-2965 1 S  Actuator, Reverse Switch
15  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
16  710-0599 1 /P Screw, Hex Wshr Tap 1/4-20 x .5
17  710-0623 2 /P Screw, Hex Wshr Tap 3/8-16 x .75
18 710-0642 6 /P Screw, Hex Wshr Tap 1/4-20 x .75
19 710-0796 1 /P Screw, Truss Mach, #12 x 1.5
20 710-0216 2 /P Screw, Hex Cap, 3/8-16x.75 GR5
21  710-3009 2 /P Screw, Phil Hd Pan, #10-24 x .75
22  711-0415 1 S  Pin, Clevis, 3/8 x 1.62
23  711-0736 1 /P Ferrule, Adjustment, 1/4-20 Thrd
24  711-1138 1 Stud, Actuator
25  711-3295 1 S Pin, Clevis, .25 x 2.38 Lg
26 712-0271 1 /P Nut, Hex Sems, 1/4-20
27  712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
30 714-0104 9 S  Pin, Int Cotter, 5/16 Diax 1.12 Lg
31 714-0145 6 S  Pin, Int Cotter, 3/8 Dia x 1.62
32 715-0114 1 S  Pin, Spiral Spring, 1/4 x 1.5
33  731-3205 1 S Pedal, Reverse
34  731-3206 1 Knob, Cruise
35 731-3207 1 Knob, Brake Lock
36 732-0418 1 Spring, Extension, .38 OD x 2.1
37  732-0463 1 S  Spring, Extension
38  732-0756A 1 S  Spring, Torsion
39 732-0824 1 S  Spring, Ext, .437 OD x 1.32
40  732-3099 1 Spring, Compression, .50 x 2.23
41  732-3117 1 Spring, Switch Actuator
42  735-3048 1 Pad, Forward Foot Control
43  735-3049 1 S Pad, Brake Foot
44  736-0174 1 /P Washer, Wave, .625 x .885 x .015
45  736-0349 1 S  Washer, Flat, .635 x 1.0 x .020
46  736-0463 1 S  Washer, Flat, 1/4 x .63 x .051
47  738-0145 1 S  Shoulder Bolt, .50 OD x .840
48  741-3065B 4 /P Bearing, Hex Flange Split
49  741-3073 2 S  Bearing, Flange, .375 x .58 x .25
50 741-3074 3 Bearing, Flange, .626 x .93 x .344
51  747-3216 1 Rod, Brake
52 747-3219 1 Rod, Parking Brake
54  747-3307

WWW.mymowerpartsieom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Brake And Control Pedals

Page 9 of 70

Ref#  Part Number Qty S/P/F  Description
55  748-3060 1 Latch, Cruise
56 618-3060 1 S Plate, Brake
57 703-2191 1 Arm, Brake
58  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
59  732-0152 1 Spring, Compression
60 732-3077 1 Spring, Brake
61 761-3019 1 Drum, Brake
62  761-3020 1 S  Shoe, Brake
63  761-3028 1 Actuator, Brake Shoe
64  747-3341A 1 /P Rod, Rear Connecting
65  747-3383 1 /P Rod, Front Connecting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor

Page 10 of 70

Bulkhead, Dash Panel And Engine Controls

7N e -
(& TN [
. )
1 ” M _r
S/ ra | —
S ®
\\\\w““\n\ll uuuuunrﬂnuw =/
o R 7 i ) D [ —
A/_u_\v/,i/ / O =" Ay \ A/4 \V
"~ o, \“nnwv.\ \“M““?\ , \w}“ . /t{.:. .ﬁ

P ‘ \“\. \“\\ |7 ,_@\.\ R N
ABV, \\ # \\\\ \\\?\ "/ h/ N a
W N/ 4 /A AN F
~ N AR ESN O
N N VAN AN N <
7N ,ﬁn .
_/WW\W/.!m“Ny

ﬂw@ g

N,
©)

NN \
, I b ' S i LN ,/. /
AT N , ,
e 3 YO AN
% e - ﬁ XWIIVV.I. \
TN
[02]
Aﬁ\v

WWW.mymowerparts.com

%
= ez~
S \ / \ \nl,,_,rw = et
[ y N\ m.@,_ =
\.J// ~~ /M »//Il“ y
( N ) A/_b \v «/nmwmmwmr“ et?
- L L
~a, \\, w -

% /
S==3-axds
o ‘&WN‘\-N Pat

I



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Bulkhead, Dash Panel And Engine Controls

Page 11 of 70

Ref#  Part Number Qty S/P/F  Description
1 703-2557-0637 1 /P Screen, Intake Dash
2 703-3108A 1 S Bulkhead, Lower
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625
4  710-0597 4 /P Screw, Hex Cap, 1/4-20x 1.0
5 710-3217 3 /P Screw, Cross Trus, #8-32 x .38
6 712-0142 1 /P Nut, #8-32
7  712-0397 2 S  Nut, Wing w/Bell Washer 1/4-20
8 720-3024 1 S Seal, Push On Trim
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3048 2 Nut, U-Type Speed, 1/4-20
11  726-3054 4 Nut, U-Clip, 1/4-20
12 731-3137A 1 /P Panel, Dash
777120306 1 /P Graphic, Ignition Switch
13 731-3161 1 S Knob, Throttle
14  723-3062 1 Boot, Intake
15 736-3128 4 Washer, Flat, .285 x 1.75 x .10
16  746-3049 1 S  Control, Throttle
17  746-3050A 1 S  Control, Choke
18  747-3226 1 Rod, RH Mounting
19 747-3227 1 Rod, LH Mounting
20 777120312 1 /P Label, Dash
21  710-0136 1 /P Screw, Cap, 1/4-20 x 1.75 GR5
22  736-0342 1 Washer, Flat, .283 x .75 x .030
23 731-3232 1 Roller, Hood Latch
24  712-0271 1 /P Nut, Hex Sems, 1/4-20

WWW.mymowerparts.com



Page 12 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Crankcase

/Il”r
a4
N
A\\H./u / WS /,
/H \\ \/M"Nm A PN
[ i O
R/ SN
S AT N
N J..V\A/\WMMMMMNM\RW%W””W.EMm,/ulu . //
(2] AN AN TN
u PN .n,u \mmWﬂ/ Ab”nmw”h mxm.f%f@ y /M/: /,
‘ N e g\@_, w_,. memmmwwmyw{_um/ AL v <y \
\ \, &4 =SS \m/mwﬁ%dk ~ ,wwv- Vw%wu/ \
3 NGBS A T o
AT R T Ry NSNS YN/ /N m
. @V AQ_MLV _,@w e s——_— /ﬂﬂ J m\uwww. .m?mwmmmmm“mme%\ \ \\ mw \mm&mwm,ﬁ o
7 .r " Uf_ o P \““Hﬂﬂ//MMmmwu.. N 7 AN
a, o AT /qmmmwwvzw\ /8% O
e J/ P o = @,a N/ A s\ y \ )
- / (L) N AN § = YAV 2]
- e T/ NNl 4 L — —
A/ ™ v ﬁ (4] v_ = I”HI_MHR) \\ i
N\ A N/ , ol
I/H// s
N —~ 5
/ \, ‘E / A ~J v /
.\H]M”MHMI\\\\“\ \\ //l\\ y W
A ftﬂ/rr\\
LY / / @)
Aﬂl ] W \ /
§ 7 et / / &
& N, S S,
mm. A,ﬂ //NN _.p.m..ﬂ\ e ) / / P m
_MWWM/M#/,.M ) "w [ C e .
M. me»/frlll i M = \.\i// o yd
oo’ JU N/ (©) w S+
= , / - ,
&) / \}%ﬁﬂm“\ \ m@‘/
S £ e [
Ayﬂ \\_ 3 / / SO\
,/ A\ // vv \\ //////r//
/// IIIIHﬂMﬂr.ﬁ“ v \ /WlfifH llllllll u
- Nl y S—
SN =~ . \
~) “ A, /
e //// m\ .\\ y \ mm . .N/
R / 0
S/ n@ (2)
{ i, / ~
ESSSR\  / /7
/ ma...;ﬂmm”,‘: / \“““

N ; b \ T
e /
llurlnu\n 4 \\ ~ A@wmw (10 u
— ; . T -,
., / . \ R
./
~/ S



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 13 of 70
Crankcase
Ref#  Part Number Qty S/P/F  Description
KH-64638 1 S  Complete Engine
KH-54-522-10 1 S/F Short Block (6mm)
KH-24-522-180 1 /P/IF  Short Block (8mm)
1 KH-24-782-01 1 S/F  Cylinder Block,(Miniblock) (6mm)
KH-24-782-15 1 /P/IF  Cylinder Block, (Miniblock) (8mm)
2  KH-X-75-10 1 S  Plug, Hex Hd, 3/8
3  KH-24-032-01 1 S  Seal, Front Oll
4  KH-12-380-17 6 S  Pin, Locating Dowel
5 KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14 2 Rod, Connection, .010 / .25mm
6 KH-24-874-01 2 S  Piston w/Ring Set, Std
KH-24-874-02 2 S Piston w/Ring Set,.010 / .25mm
KH-24-874-03 2 S  Piston w/Ring Set, .020 / .50mm
KH-24-874-14-S 2 Piston w/Ring Set, .08mm
7  KH-12-422-09 AR S  Shim, Camshatft, .0320 (Red)
KH-12-422-13 AR S  Shim, Camshatft, .0400 (Black)
KH-12-422-07 AR S  Shim, Camshatft, .0280 (White)
KH-12-422-08 AR S  Shim, Camshatft, .0300 (Blue)
KH-12-422-10 AR S  Shim, Camshatft, .0340 (Yellow)
KH-12-422-11 AR S Shim, Camshatft, .0360 (Green)
KH-12-422-12 AR S  Shim Camshaft .0380 (Gray)
8 KH-24-018-01 4 S Retainer, Piston Pin
9 KH-24-108-01 2 S Ring Set, Std
KH-24-108-02 2 S Ring Set, .010/.25mm
KH-24-108-03 2 Ring Set, .020 / .50mm
10 KH-24-012-10-S 1 /P Camshaft Assembly
11  KH-12-380-04 1 F  Pin, Hitch (6mm)
KH-24-018-09 1 F  Ring, Retainer (8mm)
12 KH-M-0631005 1 S/IF Washer, Plain (6mm)
KH-M-931010 1 F  Washer, Nylon (Top) (8mm)
13 KH-12-032-01 1 F  Seal, Gov. Cross Shaft (6mm)
KH-28-032-09 1 F  Seal, Gov. Cross Shaft (8mm)
14  KH-X-25-102 1 S/IF Washer (Bottom) (6mm)
KH-24-468-15 1 F  Washer (Bottom) (8mm)
15 KH-24-144-01 1 F  Shaft, Gov. Cross (6mm)
KH-24-144-33 1 F  Shaft, Gov. Cross (8mm)
16  KH-52-139-09 1 S  Plug, Cup
17  751-3140 1 S  Drain, Oll
751-3142 1 Cap
18 751-3141-12 1 S Hose, Oil Drain
KH-24-755-107 1 Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 70

2206 Tractor
Crankshaft

%
-
/
f
f

.

.............ll[lll_n“nn
.,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 15 of 70
Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 KH-24-014-06 1 S  Crankshaft (Incl. Ref #2)
2  KH-52-139-09 1 S  Plug, Cup

WWW.mymowerparts.com



Page 16 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Cylinder Head, Valves, And Breather

2206 Tractor

_rl/-
e
A / w A\_.m.w/_
T 1/ N T/
) Nww\ y \“\UMK —_— mvv H
&\ fe; A RA V\ 7 — N
’ mmwwﬁw,v mw\ A/.n..\ ///
Wy \mv_w, A -
/ @w,\“y A, “A/xmwwwww
y ;ﬂ / &,ﬂ,/ \\m\ww\

) L4
m @ U_
\/,/u —
( ®,
3) T T
L RIE=-nl )
/ /A & /
L Al
. n\ o mf, ;,,ﬁ. ) m% W p,
. A o_A \ ; A a v .
~o /)R A =
&P mw“\ M% \\ .‘Arl/!.!.J mevv
o~

p—

v
~ wm

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Cylinder Head, Valves, And Breather

Page 17 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-74 1 S Kit, Valve Cover (Incl. Ref #2,3)
2 KH-24-086-32 4 Screw, Shoulder
3  KH-24-153-16 1 S O-Ring, Valve Cover
4  KH-24-445-01 1 S  Strap, Lifting
5  KH-12-755-03 4 /P Kit, Retainer
6 KH-12-173-01 4 /P Cap, Valve Spring
7  KH-24-089-02 4 /P Spring, Valve
8 KH-235011 4 S  Retainer, Spring
9  KH-24-032-05 2 S  Seal, Valve Stem
10 KH-24-318-09 1 S  Head Assembly, #1 Cylinder
11  KH-24-017-01 2 /P Valve, Intake Std
KH-24-017-02 2 Valve, Intake, .25mm
12 KH-24-016-01 2 /P Valve, Exhaust Std
KH-24-016-02 2 Valve, Exhaust, .25mm
13  KH-24-755-66 1 /P Kit, Valve Train (Incl Ref #15,18,19)
14  KH-12-351-02 4 S Lifter, Valve
15 KH-24-411-05 4 /P Rod, Push
16  KH-24-041-08 2 S  Gasket, Cylinder Head
17 KH-24-318-10 1 S  Head Assembly, #2 Cylinder
18 KH-25-186-01 4 /P Arm, Rocker
19 KH-24-599-01 4 S  Pivot, Rocker Arm
20 KH-M-0640034 1 /P Screw, Hex FIng, M6 x 1.0 x 34
21 KH-12-086-16 8 S  Screw, Hex FIng, M10 x 1.5 x 90
22 KH-24-153-16 1 S O-Ring, Valve Cover
23  KH-24-393-14 1 S  Cover, Fuel Pump Viv (Incl. 24)
24  KH-25-155-02 2 /P Connector, 90°.
25  KH-24-086-34 4 /P Screw, Shoulder
26  KH-24-227-02 1 S  Cap Assembly, Oil Fill (Incl. 27)
27  KH-24-153-09 1 S O-Ring
28  KH-24-402-03 1 /P Reed, Breather
29 KH-12-018-01 1 S Retainer, Breather Reed
30 KH-M-0545010 1 /P Screw, Hex FIng, M5 x 0.8 x 10
31 KH-24-050-01 1 S  Filter, Breather
32 KH-24-033-01 1 /P Kit, Breather (Includes 33-35)
33  KH-X-75-23 1 S  Plug, Allen Hd 1/8 Pipe
34 KH-24-041-23 1 S Gasket, Breather
35 KH-24-096-58-S 1 Cover, Breather
36 KH-M-0645020 4 S  Screw, Hex FIng M6 x 1.0 x 20
37 KH-X-426-9 1 S  Clamp, Breather
38 KH-24-326-26 1 S  Hose, Breather

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 18 of 70

\ /ymL”,,,, ~ wr.n.u mmn@

\ -~ e |i|| lllll
=2 mw
I|.LW {

K HU._,,@ w i M.---

&
N rl\\w
(¥
T %
.
A\_H/v A v % v\\ /v
N — \‘ ﬁ ,n. \ .
s ® /N ;
~0® L/ N&)
\ T N
/
B Uv : \ xuwv 1\. 7
\\ \n\ W
780
/A\%\w\ K. I“)”N
\\\,.
‘.\ /,
<N
e

2206 Tractor
Drive Line

4
R

s

N\ )

ﬁ@

S

m

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 19 of 70
Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0191 1 /P Shaft Assembly, Drive, 27.87 Lg
759-3764 2 /P Kit, Drive Barrel
2 618-3231 1 S  Transmission Assembly, Hydro Replaces
618-3085 and 618-3085A
618-0579 2 S  Hub Assy, Wheel (Not Incl. w/#2)
712-1329 2 /P Nut, Hex, 3/4-16 (Not Incl. w/#2)
732-0152 1 Spring, Comp. (Not Incl. w/#2)
3 618-3088 1 Pinion Assembly, Input
4 618-3111 1 S  Pump, Hydrostatic
5 703-2568 1 Arm, Hydro Dump
6  710-1260A 2 /P Screw, Hex Wsh Tap, 5/16-18 x .75
7  710-0642 1 /P Screw, Hex Wsh Tap, 1/4-20 x .75
8 710-3180 2 /P Screw, Hex Cap, 5/16-18 x 1.75 GR5
9 710-3195 2 Screw, Hex Cap, 5/16-18 x 4.5 GR5
10 710-1062 4 Screw, Hex Patch, 1/4-20 x 1.25 GR5
11  710-3288 8 Screw, Hex Patch, 1/4-20 x 1.62 GR5
12 710-3290 5 Screw, Hex Wsh Tap, 3/8-16 x 1.25
13 712-0262 1 /P Nut, Hex Center Lock Jam, 3/8-24
14 714-0104 1 S Pin, Internal Cotter, 5/16 Dia x 1.12
15  748-3099 1 Adapter, Pump
16  721-0261 1 O-Ring, 2.75 x.103
17  725-0157 1 /P Tie, Self-Clinch Cable
18  726-0205 1 /P Clamp, Hose
19  731-3297 1 Fan, 10 Blade Cooling
20  736-0105 1 /P Washer, Bell, .380 x .88 x .063
21  736-0119 4 S  Washer, Lock, 5/16
22  736-0270 1 /P Washer, Bell, .265 x .75 x .062
23  759-3330 1 /P Line, Fuel, 7in (10ft Bulk)
24  736-3099 1 S  Washer, Wave, 1.96 x 2.44 x .06
25  737-0296 1 /P Vent
26 737-0299 1 Fitting, Elbow
27  747-3228 1 Rod, Hydro Disengagement
28  KH-24-086-16 2 S Bolt
29  719-3096 1 /P Engine/Driveshaft Coupler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor

Page 20 of 70

Electric Start

L~

xv\

(

ﬂ

\
N\

/
Y

— AT

(e
i

&

S

)N
W/.

S

i -
\Y
%
r gy II
\\\ () o
/S &\
P A
oA A // /
Amfw,\ b ,uw AN v\
JA
Do =
= A\ A
nfw/ Arm SARVAN
SE A 4
- )mu,l \v ./
mnmmw N\ > \A..
unxﬂwu NN
. Y
% ®
7
‘\\ /v.\ﬁ/
4 { nn./v
.\\ N
vy
y, m,m m&
i
m\ \VVQ
N/
”W o . TN
= B
H“__MW_
\Nﬂ/ e
OR”:
KN 2|
L ’
@) W L
S 11— =
o [S ol
N\_Aw/ -l“- H -
=/ o~ <L
“mn [
oY
“

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Electric Start

Page 21 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange M8 x 1.25
2  KH-M-0839080 2 Screw, Hex Flange M8 x 1.25 x 80
3  KH-24-098-01 1 S  Starter Assembly, Nippondenso (Incl. Ref
#4-18)
4  KH-24-081-04 1 Drive, End Cap
5 KH-52-100-10 2 Nut, Starter
6 KH-12-090-10 1 Lever, Starter Drive
7  KH-24-755-84 1 /P Kit, Starter Repair
8 KH-12-239-01 1 Drive, Pinion
9  KH-52-435-02 1 /P Solenoid
10 KH-52-100-09 1 Nut, Starter
11 KH-12-170-04 1 Armature, Starter
12 KH-12-471-01 1 Frame
13 KH-52-221-01 1 Kit, Brush and Spring (Incl. Ref 15)
14  KH-52-323-03 1 Holder, Brush
15 KH-52-089-09 4 Spring, Brush
16 KH-52-168-01 1 Insulator
17  KH-52-211-05 2 Bolt, Thru
18 KH-24-301-01 1 Commutator, End Cap
19 KH-25-098-09-S 1 S  Starter assembly, solenoid shift (Delco)
(Includes 20-23)
20  KH-25-435-05-S 1 S  Kit, solenoid (Includes 3 Torx head screws)
KH-25-086-113-S 3 Screw, external Torx head M4x0.7x26 (Not
shown)
21  KH-25-755-33-S 1 Kit, Pinion Drive (Includes 21)
22  KH-25-141-05-S 1 Ring, Retainer
23  KH-25-221-01-S 1 Kit, Brush
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 08-S)
KH-M-839080 2 S  Screw, hex. flange M8x1.25x80 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 08-S)
KH-25-098-08-S 1 S  Starter assembly, solenoid shift (Delco) Not
shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 08-S)
KH-25-435-04-S 1 /P Kit, solenoid (Plunger is part of the solenoid);
Note: Solenoid secured to starter with 3 Philips
head screws; Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)
~N/A 3 Screw, external Philips head M4x0.7x26
(Purchase locally); Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)
KH-25-755-33-S 1 Kit, pinion drive Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)
KH-25-141-05-S 1 Ring, retainer Not shown; Delco-Remy

SOLENOID SHIFT STARTER (25 098 08-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 22 of 70
Electric Start

Ref#  Part Number Qty S/P/F  Description

KH-25-221-01-S 1 Kit, brush Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o

N~

©

% = .uv,,v .
N EIRSS =
o ST (&)
(@)] B! / /rf( A
© \ \ \
B ° /. /.

WWW.mymowerparts.com

\ ﬁu
e /f””u \ h
/ & | / m\w
Vv .
— h— w* .l.l....-_..l .N
~ -~ Y f ...l...l P
H/,.H.A\u (0 v \.‘./ v A/_ﬁ.\u A_ )
\ W N n_m_n-gw A\ k__ 5 {
\ / VY
n I \“ﬁm \
o ; /
W ..m \\.\\\ \\-N/
& O \mx (™~ v /
_H ) \\ e ey
© £ &/ (
Qg ,”u S,
) —



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Engine Controls

Page 24 of 70

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0547050 1 /P Nut, Hex Lock M5 x 0.8
2  KH-24-089-03 1 Spring, Choke Return
3 KH-M-0645016 4 S  Screw, Hex Flange M6 x 1.0 x 16
4 KH-24-126-56 1 S Bracket, Control
5 KH-24-468-01 3 Washer, Plain 5.5mm
6  KH-24-090-07 1 /P Lever, Throttle Actuator
7  KH-12-237-01 2 Clamp, Cable
8 KH-M-0545016 3 S  Screw, Hex Flange M5 x 0 8 x 16
9  KH-24-090-13 1 Lever, Throttle Control
10 KH-M-0446030 1 S  Nut, Hex M4 x 0.7
11 KH-M-401030 1 /P Screw, Hex Cap M4 x 0.7 x30
12 KH-24-079-02 1 S Linkage, Choke
13  KH-24-090-05 1 Lever, Choke
14  KH-41-468-03 1 Washer, Spring 1/4"
15 KH-M-0545020 1 /P Screw, Hex Flange M5 x 0,.8 x 20
16  KH-24-089-51 1 Spring, Throttle Limiter
17 KH-24-089-15 1 /IP/IF  Spring, Governor (6mm)
KH-24-089-46 1 F  Spring, Governor (8mm)
18 KH-SM-0642025 1 S/IF  Screw, Hex Flange (6mm)
KH-24-211-03 1 F  Bolt, Round Head, Sq. Neck (8mm)
19 KH-24-090-14 1 /IPIF  Lever, Governor (6mm)
KH-24-090-33 1 F  Lever, Governor (8mm)
20 KH-M-0641060 1 S Nut, Hex Flange M6 x 1.0
21  KH-24-089-01 1 Spring, Linkage
22  KH-25-158-08 1 /P Bushing, Linkage Retaining
23 KH-24-079-01 1 Linkage, Throttle
24  KH-25-158-11 1 /P Bushing, Linkage Retaining
25 KH-24-126-04 2 S  Bracket, Support

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 70

2206 Tractor

Engine Mounting And Muffler

.

o

7 (™)

(= . 7 (m)

.

Py
o -
J\\ AA@ s ) J
. fuwm _Am, e ¥ s
- e,
\mM/AﬁE.EE ||||| \\\\)., »u, J/
7 // TN
4 Soere n\ <+ /
/ o N
\_nw \
A\HMW/V \\ \
,/H\\ ,,, ,m 1wn“r a/
\ ,
// lm n [_- P
. N k (0
“n, N AN PP _,f ue
. i e S N Y -
/ \ \
\\ / \\ ,_, y mu ﬂm‘ 1/ \\ll/
\\ \““ ] / ,r..”m., . / An o)
\\ s ~ AV, vy
L7 ’ / \j & N
/7~ e F7NNGEN N -
LS / V 70 AN ) / (10}
._” 7 \\\ \\ 7. _\_. / E'a I' //.,. \ nib R L AN
o /) / AN TN ]
A N V \\\.cq /! /‘_\ \ / \ I
R \.un\\ Amw/h\\, / Z) «\
A /TA s x\. s & i
o Y H / /
[ " ”w\“www A /
~ .mmm“ A A\ _,/, y ..v@ Y ) i g
(©) T @ AN v/ /o \ e
oy A \ AR
» Wiy Wa R
\ = ) 5 . w N 6_\_\\,“““.”\ S + O @ e, 1
_ A N v PPN m/ e N NS e ~
AR \ \\,\m,,_ VR A ~. 1 h o)
\ W SN N AT 1~ /
o\ ¥ & WY 4 A TN e
W\ SN ® NN (o) )
TN, Ty Y \L‘/ / .// . /g Y {“v /{ J e
G\ AN
e h\.\\ /\ \.-H.‘ b ® \\ \e /(VY
b \\\‘ By i
(O 3 e
N/ ! J LS
mv & 0"/ ./mw“.
~ \ \\ \\ .

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Engine Mounting And Muffler

Page 26 of 70

Ref#  Part Number Qty S/P/F  Description

1 651-3001 1 S  Muffler Assembly
2 703-3099 1 S  Shield, Muffler Tube
3 703-2632 1 S Baffle, RH Heat
4  710-1268 2 /P Screw, Hex Wsh Hd Tap, #10-16 x .38
5 710-0539 4 /P Bolt, Eng Mount, 3/8-24 x 1.75 GR5
6 KH-M-0841080 4 S  Nut, Hex Flange
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 712-3054 4 /P Nut, Hex Lock, 3/8-24
9 736-0105 4 /P Washer, Bell, .380 x .88 x .062

10 751-0654 1 Tube, Exhaust

11  759-3744 1 S  Arrestor, Spark

12 KH-24-041-02 2 S  Gasket, Exhaust

13  710-3209 4 Screw, Hex Cap, M6 x 1 x 10

14  736-0142 5 S  Washer, Flat, .281 x .5 x .06

15  710-0351 1 /P Screw, Truss Hd Tapp, #10 x .5

16  703-2631 1 S Baffle, LH Heat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 70

&
@)
ey h-U-
(o) £
N\ o
rr...!_. ..tl.\h M
)
=
@)
&
>
s
5 N Y
£y _,. __wr ......._ m"““_m__.i ,,v.
© T S ..'"":..
o C
N




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 28 of 70
Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25
2 KH-24-041-02 2 S  Gasket, Exhaust
3  KH-25-072-04 4 /P Stud, Exhaust, M8 x 1.25 x 33

WWW.mymowerparts.com



Page 29 of 70

AT e\ X
. OO PR AEN
’ \ A\ T ﬁ/%/x/ _ { Av
7N o VNN O\ X
Y/ \ww Jm..?fy y/xv& - NN
.Amm“““wv A\ SEAN
B N L S \\ 9 N\
Q) SR PO
- /A\\\\\\“v \ ASV N N oL\
AMH\V /&&“m““mmm“W/W/v /‘_”\ \mlwvl\ lwm\ﬁw. - \\mewv«/./ \\M 3
AJ/ \ A\\“““\\\ A A \ N
. N K N % )\
/ N /A‘““\\\ f / \% / \ s el
%\““““w/ Y/ mw‘ /o A \ N AN
) Y\ A
“\ \“VW/ /(\ / /”/ \ / \ \
Am““\\\ “\ N \ o /”7 A / 3 /
), Noh \
,,,/&“““\“\v/ b},mwy AN AL AN,
//A\ \“\\“wvw,, X/ \ X RSN
NG @ X\ AT
\ A \\\\\ /\ — \ /3 R/ AN
/ &\\ “\ f VIl e — - .II\N‘r!/ — / . A,, / :\ NN // \
\71 0 L ZBANIN
W \_‘x\\ ﬁ / \\ , ) R //VM
;\ \/ (o) \°/ \,\m.,a , v ) ,/wm«_,x.
an NG L NSO RN,
) X AN ] S 74
....... = (=)
Mw.mT lllllllllll Vﬂﬂl\u_v A\n, A\).Inl!.l.wr,%l,
— AN A @
yal \“.ﬂl_m /v c\ j ° A/ Av Tr—
7 f\\ AN =
SEANI
78 S
A“\ \\\ //H/N:"T
mmx_/v , \

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor

Fender And Running Board




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Fender And Running Board

Page 30 of 70

Ref#  Part Number Qty S/P/F  Description
1 731-3212 1 S  Cup Holder
2  631-3002 1 Cover, Implement Lift
3 703-2278B-0716 1 Fender
4  710-0751 6 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-1260A 6 /P Screw, Hex Wash Hd Tapp 5/16-18 x .750
6 710-1268 2 /P Screw, Hex Tapp, #10 x .38 Lg
7 712-3027 6 S Nut, Hex Flange Lock, 1/4-20
8 723-3042 1 /P Bushing, Snap, 7/8 ID
9 726-0211 6 S  U-Nut, 5/16-18
10 732-3122 2 Retainer, Hook
11  735-3046A 1 /P Pad, RH Foot
12 735-3047 1 Pad, LH Foot
13  703-2279-0716 1 /P Running Board w/Graphic
777530170 1 /P Graphic, Warning
14  777D04791 1 S  Graphic, Rear Fender
15 703-2628-0716 2 /P Bracket, Fender Reinforcement
16  710-0224 4 S  Screw, Hex Tapp, #10-16 x .5 Lg.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

— 73\
Q () \\“\\/, \ T T Ty

- \ r
5 [ / / ,w,_._r /
10_ //;““\ \\ \\ /S A‘AMMMMI/ o Y / o
« / \ s A/,,m/ﬁmmwv, ¥ ( mv ;R _,,,A,l\v
© N BN -TANC A AN
= =) ( o) | / oA SN
© N\ o /y ;g P A Av
o ,/ // ﬁ [ \ W\ / AN Lo \...CL u..u.f,,/ /H\

oMY, —& () / B

/
"\

NLE
(o) C

_

\ F= \
WG ©

Y T

Ile LY W/ d.hl!
ﬁrnnnnn! .
e e,

Frame And Drawbar

2206 Tractor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 32 of 70
Frame And Drawbar

Ref#  Part Number Qty S/P/F  Description
1 603-0132-0716 1 S Rod, Quick Attach
2  603-0329A-0716 1 Frame
3 703-2257-0716 1 /P Drawbar
777120296 1 Graphic, Transmission Release Lever
4  703-2577-0716 1 S  Bumper
5 710-0623 2 /P Screw, Hex Wsh Hd Tapp 3/8-16 x .75
6  710-1260A 10 /P Screw, Hex Wsh Hd Tap 5/16-18 x .75
7  710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0
8 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 726-0211 6 S  U-Nut, 5/16-18
11 732-3002 1 S  Spring, Latch
12 738-0255 2 S  Bolt, Shoulder
13  750-3114A 1 /P Spacer, Idler, .407 x .720 x 4.38
14  756-3045 2 S  Pulley, Idler
15  732-0970 1 S Belt Guide

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 70

2206 Tractor

N~ O
A EVA ; 7_” ﬁww\ 3
ﬁ ﬁ,f g w!\g%g_,“m
— rrmvamﬁ _m uﬂ nw
— o/
._‘\\_
[
/.f

A ®
®
A\TJ V, ﬁ\ /
h\_,,,r._,vf /nm\ f./.iw_ A -
ey ﬂn‘_ ,/.\ ﬂm B

HHWWV _./ ;/:&;Am /.W,N
- T y \\ , A
.,/..,,./ = .NU/,@W, , \.»m“.v

\m‘nwrm: Lﬁfs: (_.\
s et

e 7 wNK ‘ YL An.\,/w m@wv\ ."m 2
-~ L -~ N mwu\ T y Amm .|nnl \M|| o .m vv 2= ) _

- S
&
_‘. V_ T

o, m\
= (@) ( (=) / ©

Samnr”

r..\\ /// \....},v

n/n_n_\ PN
V, T &)

YNV
Amf mﬁw %

R -asmnwrmw\

Front Axle And Connections

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Front Axle And Connections

Page 34 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assembly, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR8
3  710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2 GR5
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-0711 4 /P Nut, Hex Jam, 3/8-24 GR2
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk.
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 70

2206 Tractor
Front Wheel

- .u_l

0
\.\llr.-..fl A “lvm KMU.-H”UV |
(1N) o N2
umnw. [

P

£
A/rfwlq e \w

A,

, £
n)

G
f” " mu!.u\"‘mx:

_._.--a-!.!l.

s

T

(0

\

__-__-.1 =,

4 “,
' '

)

,_.. o

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 36 of 70
Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3187 2 S Tire,Cub Tread, 16 x 6.5 x 8
1 634-3016-0499 2 /P Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 GR5
3  731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x.110
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06
7 737-0224 2 Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



Page 37 of 70

50N

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Fuel System

TN A —.
(& N
- a4 . o
AM% %mm&v/
G T &
) (A e v
=~ CAS
@ & @i &
ey (B FeN OO
N\ T TN
// / S
WA\ L AT e S
/ AW.V lr N Ammjy / wiu S r/ Y 1../V
;, ) ,A}, .dv wapo | ( ¥ J_% rs
D86 ; J XAy
8 O | 42
Wy e M A4 3\ VWV -&)
% / > G
A
/ mmxw A\
. / I,.,ll =)
& ™~

WWW.mymowerparts.com

el N e A .,\.,, /nq NDW ., ., -
[ CAASTER WSS
/w\\\ WM\“N. ,Nmmmk WP% .. .@
™ ma \",m_u ~P
A awMM
. .
mz VT ||||||||||||| ) f /
\../f\ \\_M/. w.)/
I 4 A v
Af.(\v. ._m“\ ’ ( 3& A/.w.,\v



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 38 of 70
Fuel System
Ref#  Part Number Qty S/P/F  Description
1 KH-52-353-20 1 S Line, Fuel 10"
2 KH-X-426-9 4 S Clamp, Hose
3  KH-24-853-35 1 /P Kit, Carb (Incl. Ref#4, 5, 6, 11 - 31)
4  723-3066-14 1 S Insulation, Fuel Line
5 KH-24-041-06 1 /P Gasket, Air Cleaner Base
6 KH-24-041-17 1 /P Gasket, Carburetor
7 KH-M-0651030 2 /P Screw, Hex Flange
8 KH-24-050-02 1 S Filter, Fuel
9 KH-24-353-12 1 Line, Fuel 11"
10 KH-24-757-07 1 Kit, Choke Repair (Incl. Ref #12)
11  KH-24-173-02 1 Cap, Choke Lever
12 KH-24-154-01 1 Clip, Inlet Needle Valve
13  KH-24-462-01 1 Valve, Inlet Needle
14  KH-24-086-09 4 Screw, Carburetor Body
15 KH-24-041-09 1 Gasket, Carburetor
16 KH-24-153-02 2 /P O-Ring, Slow Jet
17  KH-24-337-01 1 /P Jet, Slow
18 KH-24-757-02 1 S Kit, Float Repair
19 KH-24-337-02 1 Jet, Main
20 KH-24-089-10 1 Spring, Idle Adjust Screw
21  KH-24-086-10 1 Screw, ldle Adjusting
22  KH-24-757-01 1 /P Kit, Solenoid (Incl. Ref #24 - 29)
23  KH-24-153-06 1 O-Ring
24  KH-24-521-01 1 Seat, Solenoid
25  KH-24-153-05 1 O-Ring
26  KH-24-153-04 1 O-Ring
27  KH-24-435-01 1 S Solenoid
28  KH-24-086-07 2 Screw, Solenoid
29  KH-24-368-01 1 Needle, Idle
30 KH-24-089-11 1 Spring, Idle Needle
31 KH-24-086-05 1 Screw, Throttle Stop
KH-24-757-03 1 S  Kit, Carburetor Repair

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 70

2206 Tractor
Fuel Tank

]

L O
— Ll
LL. _.--H
- _h“,.uv ———
(M) - LL
5 N
......,.Ir...j..l,..!... e._ \..“1 ”:/
;;;;mw;Nu=r pf /ﬁ\\v
N )
TN NN
(m) \
O\
,/N”
W, ,,
vr.munuu”".,
/ ;,Hﬁl.uu.r
{

, /

/._...1.... III.....I.\\. /
=7\
f.._..._r.l .l--j.l_l.l..lll_.ll\
N
N )

\
Y

)

\

&\

.,
\

\
,H”,,
\

;
J

N

"4
,m

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 40 of 70
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4  759-3330 1 /P Line,Fuel, 72" (Shipped In 10ft Length)
5 751-3112 1 S  Tank, Fuel
6 751-3124B 1 S  Cap, Fuel
723-3066 1 S  Insulator, Foam Fuel Line Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 70

~ y Gy e @
~ LR Dt &)
w\mv :mwm \“wmm“wwww““\wmuv\ . ol
sl 1 VA N N )
T il s )
_e%& s \\ \\\L\\\ \\; ol AP T ,_/,,“/xv
® 7 e (et | { =% (T \ L
g [ ) = ﬁ RRG Z Ry < N
,, 0o 110 SN ey Sl " N
®) N ==\ () . TMM “MHVWW M“mmmmmmmmmmmmr-

/ \/ 7 @

’

S e N N/ ”
S &
\.\ ) \ \\
\\ /
/ \
/ \
\ 20
\ \\\MW/
AR\
/ \
Nm“, 7 /
Ty mww,
7%
{ m\\
M .

WWW.mymowerparts.com

[ \ M \ Pl ,/. 1
i 7 \m 7 AN _
\i¥ r AN RN
WYL ok T @ P ] T Wh gL
\\i N e Sl [ , =) Yot e TG, ~ ]
LRV I S 7 L ®F 4 © R I\,
A ‘I.v IA// \\1‘\\\\\ ™ ,1. \_ P { mu v Vares /fﬁww \' - ,/ ’ // P , o0 / .///,//,, M
. N A & & P NN (0 N / > ./ W 3
N\ X H (0 Az\v N / 7 \NWYA
SN\ BN D /
N, | ()
' (oY ~ S
2/

Grille, Hood And Side Panels

2206 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor

Grille, Hood And Side Panels

Page 42 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0211 1 Bracket, Grille LH
2 603-0212 1 S  Bracket, Grille RH
3  603-0583-0499 1 S  Bracket, Upper Hood
4  703-2396-0499 1 /P Panel, RH Side
5 703-2397-0499 1 /P Panel, LH Side
6  703-2398-0499 1 /P Grille
7  703-2465 2 /P Link, Short Hood
8  703-2466A 2 S  Link, Long Hood
9  703-2495-0499 1 /P Screen, LH Panel
10  703-2496-0499 1 /P Screen, RH Panel
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50
13 710-0599 6 /P Screw, Hex Wash Hd Tapp, 1/4 x .50
14  712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16  723-3059 1 /P Seal, Heat Baffle
17  726-0139 2 /P Nut, U-Type Speed, #10
19 625-0053 1 S Headlight Assy (Includes Lamp and Socket)
725-0963 2 S Lamp, 12V
725-1649 2 S  Socket, Lamp
20 777120314 1 /P Graphic, Warning HOT
21  732-0334 4 S  Spring, Compression, .50 OD x .50 Lg
22  732-0855A 1 /P Spring, Hood Latch
23  736-0175 8 S  Washer, Spring, .265 x .562 x .025
24 736-0400 2 S  Washer, Flat, .218 x .62 x .063
25 738-3141 2 S  Bolt, Shoulder, .31 Diax .75 Lg
26  748-3055 4 S  Bushing, Tapered
27  959-3747-0499 1 S  Hood, Series 2000
28 777D03263 1 Graphic, Hood RH
777D03264 1 Graphic, Hood LH
29 777D03273 2 Graphic, 2206
30  777X40079 2 /P Strip, Protective

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 70

2206 Tractor

(618-3085A)

ission

Hydro Transm

(o) oy /
N Hl..”//. “\ \ \ / / 4
@ (T V. /@ \
‘v_% / /,JDW"W,. | mmu.i .u\ \\\ \\ A\E_ \|J'mﬂﬂmw, \ \\ \\
wm‘.\ / R /. o4 N e SSS (@
nw,rx {N...-i/ = Yol (2) ON ,,Nmn.lm; @/ \ /
v y | Awwanu v“ho/v. \ “A, Mﬁ\mwwv ﬂm A\_v m 4 \ h “n“/ (“\\ / \ / / \Am
&L /oy, raaw® &/, :
) O “\ Y / »® ‘m“‘\ AMW J Zw. /) \ : ‘,,
4 m y s ? ! .. 0 .ﬁhxmw; / \\ /S ,Yn = =
. o ®® S/ 5B @& e
@) mn,_ _mm .4_,_5 3 VHHJ v // Ne—(®) ,mc \ \\ / \\ A m_ o) Aum my L
\n_n... o AE Yii“__v A_Z “A_m ammmv /., /y, - \\ / ,,_bu_ / \‘..nu Mw N ././A
AL w ’)- VA . / /7 /) o
/ Mv\ mﬁnww‘v 5 L) ? m“\ i B
\ -u \_.Hl\ \ o AQ !/ / !\\ d g
. \‘v( N O A ?Q £ /770 - \ \\ /
VAN ¢ &S _H\i >SS S () 7 BL
m&mu_\ - . - \\) AH .a‘.j m_,v. / :u, @.AV / "/ \\ / ® YHH.-%MM_ ..mw _/ \\Q m\ “\ g @
=) — ‘ P ) I C Sy aRaY. - pimx 4
E— // = m = w‘ / \\ / / TWW», \7JH 7 Vi ®,
i} /s / ;S .a.l it s
e r 7 / "~
M V/”V _ H NNY/EHK , \\ \\ / \\ //(Aﬂ N . \ AN P' ;r Guvw
/ m Pun g r..-w J/ / // ) _@mw.uu nmvum. -
- . - - A SN/ 2R (N
/ Amuré“ _,,fuwm W s ﬂ @ //// \\m“ s SclS
o 5, S i .
VPN X ,#vx N G /S Cx
Nmﬁ Af.u\v....---i-.n _@v A .ﬂnu.\v \ & _
\ AT : o,
xanim-r._ _ﬁ ®
\
K\

AZ
_

Www.mymowerparts. com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Hydro Transmission (618-3085A)

Page 44 of 70

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3  721-3020A 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retaining
6 619-3025 1 Housing, LH Axle
7  710-1008 16 Screw, Hex L-Wash Tap, 3/8-16 x 1.88
8 727-3085 1 S  Dipstick, Oil
9  715-3045 4 S  Bushing, Dowel
10 619-3037B 1 S  Housing, LH Differential
11  710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
12 736-0463 4 S Washer, Flat, .25 x .62 x .052
13  710-0788 15 /P Screw, Hex Wash Hd Tap, 1/4-20 x 1.0
14  710-1346 1 /P Screw, Plug, M14 x 1.5 x .827
15  715-3045 2 S  Bushing, Dowel
16 741-0361 3 S Bearing, Ball
17 750-3133 1 Spacer, .757 ID x 1.0 OD x 1.46
18 717-3388 1 Gear, 27T Drive
19 711-3374 1 S  Shaft, Drive
20  717-3347 1 Gear, 36T Bevel
21  717-3391 1 Gear, 16T Spur
22 750-3134 1 Spacer, .8851Dx 1.1250D x 1.4
23  717-3387 1 Gear, 18T Shift
24  718-3039 1 Collar, Drive
25  732-3113 1 Spring, Compression, 1.015 ID x 1.6
26  711-3379A 1 Shaft, Shifter
27  741-3057 3 S Bearing, Ball, .787 x 1.85 x .551
28 717-3392 1 Gear, 42T Spur
29  717-3346 1 Shaft, 9T Output
30 741-3037 2 S  Bearing, Ball
31 710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0
32 619-3013 2 Cover, Differential
33  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
34 736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk
35 736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
36 736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk
37  717-1159 1 Gear, 60T Bull
38 717-1119 2 Gear, 14T Differential Side
39 717-1190 4 Block, Differential Thrust
40 717-1120 4 Gear, 10T Differential Pinion
41  717-1178 2 Shaft, Cross
42 717-1173 1 Shatft, Cross, .50 OD x 3.485 Lg
43  712-3054 4 /P Nut, Hex Lock, 3/8-24
44  721-3008 1 /P O-Ring, 3/8 1D x 1/2 OD
45  618-3084 1 S  Yoke Assy, Shift (Incl. Ref #44)
46  619-3036A 1 Housing, RH Differential
47  712-0291 2 S Nut, Hex Center Lock, 1/4-20
48  721-3029 1 S  Seal, Shift Shaft
49  761-3019 1 Drum, Brake
50 732-3077 1 Spring, Brake
51 761-3020 2 S  Shoe, Brake
52  732-0152 1 Spring, Compression
53

7032191 ywww.mymower paregcom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 45 of 70
Hydro Transmission (618-3085A)

Ref#  Part Number Qty S/P/F  Description
54  618-3060 1 S Plate, Brake
55  761-3028 1 Actuator, Brake Shoe
56  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
57 611-3009 1 Axle Assy, RH, 15.6 Lg
58 619-3024 1 Housing, Axle, RH
59 717-1180 1 Block, Differential Pinion
618-3085A 1 S  Hydro Transmission (Transmission Serial

Number Begins with the Number 1)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 46 of 70

2206 Tractor

(618-3231)

ission

Hydro Transm

)
J" \\
o I\
® 2
7N W/
/NN nm /@m@/.
/N \ S
\\ X \ \ ) AM \\
o \ N \ \ -~ \
() & \@®
/l /7 ANOAL /, \ = A_— r /
wn,umvquu”“_w» 3\ NN \ N /vr.. rw /
Ar/ Nn Y, /WWM\ »\ N V.Am%;muuw Avmw/v /
AH Aﬂ MMQ /”K“\ / \W/”wn%uv Nw \ v \v / mewﬁ /|\\AAva /
o &SRR e o
Nt y /mewwmm.mmﬂ ¢ mwwwmwa M- -xmw‘ m“%r.m.\v fmw.\ .
(r ﬂm /,,uuvv S \m / \ / _,\ A% / r .
ved BRSNS /g
/ \ / (< \ nm../
A,,oa /q \Annmm. “O”w \Am i
p/ my\_ -
‘\ “\\ /(A \ v:,A/MWL
e“\\: \\
“__..‘ mm_/. \\WV \N
3 | /
P / SWP7LY, \“\\\ \
S% ‘ / , Va4 VI./ N \ “ \ / \
.nw. & Wwv.w 1,,, \\ ry \\ / Afun\v 7 A @m\ \ \\ AVHM/V
) 1/, & €
) '.sgm_“ =
W
/MMV \\ .
R L
/ i N X &
S L mxmv | va L N\ S
5/ R DYV k%)
% - } ; A \ AA—V
’/ \ l\ A/ \ ~
ey
- A/HW\v \\ \\\ /, \
=/ | )
</ / \ N
w / RN
4, ‘\\ \, ., \
d mf_mm 2 N LN =
) m.,mW/.y N%/. um s &) )
Ty Ad”) NG
a AT
IY_ma/ A/(\v M_nlv T . ..,nv .HﬂWlll v/

(&

N
~
~

)
-

Qi

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Hydro Transmission (618-3231)

Page 47 of 70

Ref#  Part Number Qty S/P/F  Description
1 618-0579 2 S  Hub Assembly, Wheel
2 618-3060 1 S  Plate Assembly, Brake
3 618-3084 1 S  Shift Yoke Assembly
4  619-0056 1 Axle Housing, RH
5 619-0057 1 Axle Housing, LH
6 719-3171 1 Transmission Housing, RH
759-3746 AR Sealant, Ultra Grey
7 719-3170 1 /P Transmission Housing, LH
8 703-2191 1 Brake Arm
9  710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
10 710-0788 13 /P Screw, Hex Wash Hd Tap, 1/4-20 x 1.0
11 721-3029 1 S  Seal, Shift Shaft
12 710-1008 16 Screw, TT, 3/8-16 x 1.875
13  710-1346 1 /P Screw, Plug, M14 x 1.5 x .827
14  710-1670 4 Screw, Hex Hd Cap, 3/8-24 x 2.0 GR5
15  710-3262 1 Screw, Cap, 3/8-16 x .750
16  711-1052A 2 Shaft, Cross, .500 x 3.005
17  711-1320 1 Shaft, Axle, 1.00 x 12.90
18 711-1566 1 Shaft, Axle, 1.00 x 16.62
19 711-3374 1 S  Shatft, Drive
20  711-3379A 1 Shaft, Shifter
21  712-0291 2 S Nut, Hex Center Lock, 1/4-20
22 712-1329 2 /P Nut, Hex, 3/4-16
23  715-3045 6 S  Dowel Bushing
24  716-0172 4 S Ring, Retaining, .750
25 716-0204 2 Ring, Retaining,
26  717-1446 4 S  Gear, Miter, 10T
27  717-1447 2 Gear, Miter, 14T
28  717-1568 1 S  Gear, Differential Spur, 60T
29  717-3346 1 Shaft Out ut 9T
30 717-3347 1 Gear, Bevel, 36T
31 717-3387 1 Gear, Spur, 18T
32 717-3388 1 Gear, Spur, 27T
33 717-3391 1 Gear, Spur, 16T
34  717-3392 1 Gear, Spur, 42T
35 718-3039 1 Collar, Drive
36  719-0375 1 Housing, Differential, RH
37 719-0378 1 Housing, Differential, LH
38 721-0520 2 Seal, Oil, 25.4mm x 54mm x 7mm
39 721-3008 1 /P O-Ring, 3/8 1D x 1/2 OD x 1/16 Thk
40  727-3085 1 S  Dipsick, Oil
41  732-0152 1 Spring, Compression
42  732-3077 1 Spring, Brake
43  732-3113 1 Spring, Compression, 1.015 ID x 1.6
44  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk
736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk
45  736-0463 4 S  Washer, Flat, .25 x .630 x .0515
46  741-0361 4 S Bearing, Ball, 17 ID x 40 OD x 12
47  741-3057 2 S  Bearing, Ball, 6204
48 741-3114 Bearing, Ball, 6205-1
49  750-3133

WWW. my‘mowerﬁms COI© x 140



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Hydro Transmission (618-3231)

Page 48 of 70

Ref#  Part Number Qty S/P/F  Description
50 750-3134 1 Spacer, .885 x 1.125 x 1.40
51 761-3019 1 Drum, Brake
52  761-3020 2 S  Brake, Shoe
53 761-3028 1 Brake, Actuator
54  736-0745 4 /IPIF Washer, Flat, 1.010 x .56 x .060
618-3231 1 S  Hydro Transmission (Transmission Serial

Number Begins with the Number 2, 3, or 4)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 70

2206 Tractor

Hydrostatic Pump

————

\
\ .
\ // -G v‘
,,,, N O A.Ammmnv
\ Omma m_v.,..-----.@
// > \uuw \
, S
/ \ @!
/ / ,
\
-
Ammw_
A\ — < \
\ ww (=1 /w AA /A
= VAN
) \ AN N _.a ,,y
4 Ve~
\ > IAV ~— / “I o
\ \ ,.:mm‘ \ e A )
\ \ —~ / Y \I.u. / L \3“ ~AN,
S m \ @ NZC NN
emtpen @/ [ N NN e
WNV /\ ‘JNITE-I.A" // ,A/mu\v/ / INRJW' III\ // // ﬂ@
\ \ g \H m\ - / "G / Ny
: V l\...llm 7 m ) \ {lu‘ \ _IAWﬂ
RS ld ,y..\ \ . S,
N LD @ ¢ .M\ = G
® T.f. A = E— ...ATMWM\
OR Y0 A% e w5y e
™ s TV /mm\m“\_\mmm“ mﬁw\
/.Yx- =), ,\“ D | |||||||
LR g = s
M xm“xm R mmm
\ / /
/ \
~ / - i//
/R “““. \ S ey
< / m\ A T \ / 1/,
V\ \‘v //A m) fé__n T /, A \rvl .
/ 2\
/s N\ O~
(f ® e
h w” / ‘A M
,// A\E.jri -
\ oy
\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Hydrostatic Pump

Page 50 of 70

Ref#  Part Number Qty S/P/F  Description
A HG-2510050 1 /P Kit, Check Valve
B HG-2510034 1 /P Kit, Orificed Check Valve
C HG-2513009 2 S  Kit, Cylinder Block
D HG-2510011 1 /P Kit, Charge Relief Valve
E HG-2513027 1 /P Kit, Charge Pump
1 HG-50185 1 Shaft, Pump
2 HG-2003016 2 /IPIF  Ring, Retaining
3  HG-2003043 1 S  Bearing, Ball
4  HG-2003018 1 IPIF Spacer
5 HG-9008000-0128 1 /IPIF  Seal, Lip
6 HG-2003052 1 /IPIF  Ring, Retaining
7 HG-2513036 1 /P Housing Assy (Incl. Ref #8, 14, & 18)
8 ~NLA 1 Bearing, Journal (Use HG-2513036)
9 HG-9008000-0126 1 /IP/IF  Seal, Lip
10 HG-2003005 1 /P Arm, Trunnion
11  HG-2000015 1 /P Guide, Slot
12 HG-2003087 1 /P Swashplate
13  HG-2003023 2 S Bearing, Cradle
14  ~NLA 1 Pin, Leveler (Use HG-2513036)
15 HG-2003091 1 Leveler, Swashplate
16  HG-2003092 1 Spring, Leveler
17  HG-2003044 2 S  Bearing, Thrust
18 ~NLA 1 Bearing, Journal (Use HG-2513036)
19 HG-9005110-4400 1 Plug
20 HG-9004800-2506 2 /P Pin
21  HG-9005110-8700 1 /P Plug
22  HG-2003034 1 Shaft, Motor
23 HG-2003060 1 IPIF  Gasket, Center Section
24  HG-2513037 1 Center Section Assy (Incl. Ref #25, 26)
25 ~NLA 1 Bearing, Journal (Use HG-2513037)
26 ~NLA 1 Bearing, Needle (Use HG-2513037)
27  HG-9005001-0600 1 /P Plug, Pipe
28  HG-9004201-3700 3 /IPIF O-Ring
29  HG-9007314-0808 8 /P Screw, Socket Hd
30 HG-9005110-5600 2 /P Plug w/Ring
31 HG-9004101-1340 1 /IPIF O-Ring
32 HG-J1041008 1 S  Gerotor Assy
33  HG-9007375-0038 2 Screw, Socket Hd
34 1 Not Used In This Application
HG-2513013 1 /P/IF  Kit, Overhaul Seal

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 70

2206 Tractor

Ignition, Electrical, And Flywheel

<t
(ZAL
AMmW/Q o
T
/f .
. P T ~
Sa SN
(SESHIRNS
| N R
Ry Wy 1580
ey e
N gk
FEITICT _n

mﬂﬁm

— e
e

, A/ f//&, \
7 AN

. T "’ -
.\r/ // Y e ¢\

Qo
N o
TZ ) P wwﬁpmﬁu/!ﬂ ,Fl\\\\

N f 9 o @&g@mw&mm&%%

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor

Ignition, Electrical, And Flywheel

Page 52 of 70

Ref#  Part Number Qty S/P/F  Description
1  KH-54-755-09 1 S  Stator Kit, 15 Amp (Incl. Ref #22)
2 KH-M-0548025 2 Screw, Stator Mtg. M5 x .8 x 25
3  KH-24-584-01 2 S  Module, Ignition
4  KH-SM-0545020 4 S  Screw, Module M5 x .8 x 20
5 KH-24-025-04 1 S  Flywheel Assembly
6 KH-25-155-06 1 Connector
7 KH-X-67-3 2 S  Screw, Hex Sems #10-16 x 1/2
8 KH-X-42-15 1 /P Key
9 KH-12-468-03 1 /P Washer, Flywheel Mtg. Screw
10 KH-12-086-14 1 Screw, Flywhl Mtg, M10x1.5 x 46
11  KH-24-157-03 1 S Fan
12  KH-25-086-47 4 /P Bolt, Shoulder
13 KH-24-162-02 1 Screen, Grass
14  KH-24-018-03 3 S Retainer
15 KH-24-086-18 2 Screw Phillips Hd., #11-16 x .875
16 KH-X-25-92 2 Washer, Plain
17  KH-25-403-03 1 S  Regulator - Rectifier
18 KH-236602 1 S  Connector, Regulator-Rectifier
19  759-3336 2 /P Spark Plug
20 KH-235173 1 Clip, Cable
21  KH-X-25-63 1 /P Washer, Plain 1/4"
22  KH-24-126-71 1 Bracket, Stator Wire
23  KH-48-154-02 1 Clip, Cable
KH-24-176-08 1 S Harness, Wire
KH-24-518-12-S 1 /P Lead

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 70

2206 Tractor

Implement Lift Handle

/ \ AN "

4 \\wwmmqt«\\ﬂﬂwyl //
S . R 5
74 SO\
o bY

o

A

\
o)

=

= av or Bl

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Implement Lift Handle

Page 54 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0057A-0716 1 S Handle Assembly, Lift
2  603-0059-0716 1 S  Shaft Assembly, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .5
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2 GR5
9 710-3279 1 /P Screw, Cap, 3/8-16 x 4.25 GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Center Lock, Jam, 3/8-24
14  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Flanged Top Lock, 5/16-18
16 715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.5
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 70

2206 Tractor

Implement Lift Hanger

/J 2
’Am\ \\ \\.I! U ‘Il.\h,. . IM.
ﬂ ,\\ J o , y
, __/ 7 \ ‘\ p .huv ﬂ \\\\k_l
// // m o v «MllLVL‘ A”/kw\\ A 00,/‘
\ \ 2 DY\
\ M 4_|. ﬁ‘-vw \\lﬂ\
‘ # 7/ ,, y abﬁ»\i \ (<)
uu \ / . Amuw/ /Uﬂ
ﬂ AN A\\ A\/.A\_“/ o v
d o] "
g /.ﬂl . /u_\\ u \u\
vg / \\ e
S N NS T e (ST w u wu\ —
\‘ — WuanIIvg n & AA ”m.
2 e \./v_ \H
. o \ - ¢
N M IlJM.\-W“V e, _MK, .\\_mw -,
v I %~ @ N A\oo,/.
(o) B @ J
....... /M\\' \. Au. I Y mW\\ l_
LAY /(
/ y
L AR Oy
; ., Y " 'y \,w\,/
g Iy ek A AL NP R /HIM/ R A N llllIA/, \
AEV ‘ Ac\ !. \ /7 5 A\ N\ /WV ,
p ‘I’// 4.- _,./ \ Kv _ﬂ, —; ’ 1/
\ Y, // - \ \NOd
g R ‘rLY ¢ \ AZV €
T T O RN
/kuun/,, 5. /, AN e \ﬂmw,
\ ,/ Lo / A\rme Auwv )

<

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor

Implement Lift Hanger

Page 56 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, RH Hanger
2 703-2234 1 Bracket, LH Hanger
3 703-2804 2 Plate, Bearing Mounting
4  703-2832 1 Link, RH Lift
5 703-2833 1 Link, LH Lift
6  710-3000 2 S  Screw, Hex Cap, 3/8-16 x .75 GR5
7  711-3319 1 S  Ferrule, Adjustment
8 712-0431 8 S  Nut, Hex Flange Lock, 3/8-16
9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Insert Lock, 1/2-13
11  714-0145 2 S  Pin, Internal Cotter
12 736-0326 3 S  Washer, Flat, 5x1.5x.15
13  736-3069 2 Washer, Flat, .531 x .875 x .15
14  738-0430 2 Bolt, Shoulder
15 738-0507B 3 S  Bolt, Shoulder
16  738-0129 2 /P Bolt, Shoulder
17  732-3126 2 S  Spring, Ext., .91" OD x 7.33
18 747-3236 1 S Rod, RH Lift Assist
19 732-3094 2 S  Spring, Compression, .63 ID x 2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 70

2206 Tractor

Neutral Linkage, Hydraulic Pickup And Return Tubes

\\

) (m)

-
e,

p \l.l..i

(™

JJ "o’

\

o

e’

A

o’

P
‘ w—
r a——
Nl o’

\ N
., N //
i \ A\m
N
\...,”r Mg
A m r.._,
h 3RS
\ A s
— I, -__I.......im - Wnn_ Jﬂ--—)
\ v). | P\ o
¥ )
|...a; vdf.,\”
— ‘ s\
£ N TN, S _‘_.
A Jr TERY
i r..i..\ A ™ /
ST N
L (D) .
S /
11;// PN

P
v

R

\
/

_ A, (9) A ) (o

mhm\, 7
,_us,mmn.n_‘m

&,
m /N\.f. JA \ve

/ ,.L -\_ _WMV.

/ LA

&

\. . o =, \1 ., o~ l/

)

N WY Ifl\ ..Ill\

/

WJ

l.l

——

¢

.
Ranl -1\\

.
-

a

-,
—

L_

_/(L

‘l, -

%

)

L
/; \\\\\Lﬂ) — \
r

L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor

Neutral Linkage, Hydraulic Pickup And Return Tubes

Page 58 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assembly, Control
2 703-2440 1 Bracket, Hydro Neutral
3 703-2441 2 Arm, Neutral
4  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
5 710-0809 2 Screw, Hex Wash TT-Tap, 1/4-20 x 1.25
6 710-3242 1 Screw w/Patch, Set
7  712-0324 1 /P Nut, Hex Top Lock, 1/4-20
8 716-0111 1 /P Ring, Snap, .875 Shaft
9 723-3014 1 S  Filter, Ol
10 727-3002 1 S  Connector, Tube 37 Deg. w/O-Ring
721-3001 1 /P O-Ring, 3/8 OD Tube
11 727-3086 1 Elbow, Adjustable w/O-Ring
721-3002 1 /P O-Ring, 1/4 OD Tube
12 727-3088 1 Tube, Pickup
13 732-3119 1 S  Spring, Extension, .5 OD x 1.97 Lg
14 736-0176 2 S  Washer, Flat, .25 x .93 x .120 Thk
15  737-3022 1 S Nipple, Oil Filter
16  750-0918 1 Spacer, Centering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

‘.--J

O

r...-. —

Page 59 of 70

/ ﬁm 4 ~uy-.. N

/ — ,IIII \ III. _Au. \
: 2 O
N n\

-

Ammﬁ,m_..huw

Paiis /
_vmmwmmm‘__ A

M S Y
N4 -
=X = \\ €

N

V.

T

r
S

WWW.mymowerparts.com

( ‘o
ST w. =
pH T/

Oil Pan And Lubrication

2206 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 60 of 70
Oil Pan And Lubrication
Ref#  Part Number Qty S/P/F  Description
1  KH-54-009-07 1 Plate Assy, Closure (Incl. Ref #2-12, 17)
2  KH-24-038-10-S 1 /P Dipstick
3  KH-24-755-121-S 1 /P Tube Kit, Dipstick (Includes 2); Replaces old
style KH-24-038-06 dipstick and KH-24-123-08
dipstick tube.
4  KH-24-043-12 1 /P Kit, Governor Gear (Incl. Ref #5)
5 KH-12-380-01 1 /P Pin, Governor Regulating
6  KH-52-448-02 1 S Tab, Locking
7  KH-12-144-02 1 Shaft, Governor Gear
8 KH-52-032-08 1 S Seal, Oil (PTO end)
9 KH-24-153-08 1 O-Ring
10 KH-24-393-10 1 S  Oil Pump Assy (Incl. Ref #11-12)
11  KH-24-153-01 1 /P O-Ring, OIil Pick-up
12 KH-24-381-04 1 Pick-up, Oil
13 KH-M-0631005 2 S  Washer, Plain
14  KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
15 KH-12-050-08 1 S  Filter, Oil
16  KH-24-136-01 1 Nipple, Oil Filter
17  KH-24-139-60-S 2 Plug, Pipe 1/8 Replaces KH-X-75-23
18 KH-24-086-16 9 S  Screw, Hex Flange, M8 x 1.25 x 45
19 KH-25-099-24 1 S  Switch, Pressure
20 KH-24-086-71 1 Screw, Hex Flange, M8 x 1.25 x 45

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
PTO Clutch

Page 61 of 70

A

-1\__-. ......._.f_
reeSrS LR —ﬁn hj_f__.. J_
....lh‘...,.---“_f,,,.w N,
= -,m., r \ N
lmmmnumhﬁhllli_mfrrrnf ™
ﬁ__._...ll||1|l|i-=.;Mf .
_-i-ll..ll.-l l._..-..f f—J .l.-__ll
e
- ..._., _..__.__....._...

i ..........._..J
oy v
!

\.-_

N,

x
r.r,.il.....-_.\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 62 of 70
PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 710-0757 1 /P Screw, Hex Cap, 7/16-20 x 1.5 GR5
2 711-1083 1 S  Stud, Clutch Stop
3 711-3396 1 S  Spacer
4  717-3403 1 S  Clutch Assy, PTO
5 736-0171 1 S  Washer, Lock, 3/8
6  736-3082A 1 /P Washer, Flat, .445 x 1.5 x 1.72 Hdn

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 63 of 70

2206 Tractor
Rear Wheel

o\
A\S_ ) \
Amﬂv ,,-.../ M__ 4

& &
/ !

Q

.

Q)

e

QD
(2]
)

\
Q)
Lo
)
e

Q)
ke

Q)
)]

N

\\lll
i At -

Ny
.u—ll

D

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 64 of 70
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3190 2 S Tire, Cub Tread, 23 x 9.5 x 12
1 634-3178-0499 2 S/IF Rim Assy, Rear (Mfg Code HO50 and Before)
634-3189-0499 2 F  Rim Assy, Rear (Mfg Code HO60 and After)
2 712-3050 8 /P Nut, Lug, 7/16-14
3  734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 70

2206 Tractor

Seat And Support

P

Q)

ey

~
r
<

{

D) Ammu ,ﬁ/
T ﬁ,,, : \_
,,w ;?A/W/v W \\ A
A.Nﬁ,/d,,\ 7
= %“,WW -/mwwp/ﬁwm mw-w

AMIM [ 7/ A””
-
\J

,ASV

“

,
'

A © v A\_

X,

e

o = e e

Aw“

,

/

9

. ® ,

(=) ﬁ\
lliJJw-;
Y
\\MIAW\:
g Acnw
-t

@ a

-
a

@

| ,w,,, -

Yo
_ T
SN

/4

: .,m.ﬂmumA

A\

rwy,yAA
\ }
"

oi

v/
=

H

WWW

.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor
Seat And Support

Page 66 of 70

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395 1 S  Seat, Base
3  703-2477 1 Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-18 x .75
5 710-1260 4 S  Screw, Hx Wsh Hd Tap 5/16-18x.75
6  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9 731-3162 1 S Tray, Tool
10  732-3080 2 S  Spring, Comp, 1.9 0D x 2.4
11  732-3098 1 Adjuster, Seat
12 738-0140 2 S  Bolt, Shoulder
13  738-0372 4 S  Spacer, Shoulder
14  757-3004 1 S  Seat, High Back
15  777D04541 1 Graphic, Seat Back
16 777120310 1 Graphic, Seat Adjuster
17  777D01782 1 /P Graphic, Made in USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 70

2206 Tractor
Steering

.

@\

l'/

A

/&

-

|

’\

.
,Ilf.n M \

fs.com

A\,mw/.v
1“\ /" "\,
f,_ A,M” ) \V

Ammv @

_/ JM‘\ . !
.

vy Y

uu;werM.muxoTnuw- ™ \\u _\m_m_/ >

Ts v

et

mowerpar

s e TN N e s e A iy Ll NN —— N‘l
\N:-m.\\ ? n.\\.l o \L.AWI-.H”W \
0N - g -
~ . _Jm”; P S— P A
- e .” ©
< X "~
.\n/f > \\.nulr
TN (S / 1/ \\\\\HU\ - \
(o) Q, ) . TR E
B ) e TEESE 09
- Il/:/ I/ - . \awra \
- - ,
] [
u.,\\ ﬁv/ A\\“/V \\b.D,
N N2/ A, —
KX e T
W,
,ﬂ.
/ \ W,




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor Page 68 of 70
Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0250 1 /P Segment Assy, 18T Steering
2 603-0064 1 Arm Assy, Lower Steering
3  603-0236A 1 S/F  Housing Assy (Incl. 25, 29 - 30); Mfg Date
1240 and before
603-0236B 1 /IPIF Housing Assy (Incl. 25, 29 - 30); Mfg Date
1250 and after
4  731-3209 1 Steering Wheel, Soft Grip
5 710-0751 2 /P Screw, Hex Cap, 1/4 - 20 x .62, GR5
6  710-1260A 4 /P Screw, Hex Washer Hd, 5/16-18 x .75
7 712-0237 1 S Nut, Hex Center Lock, 5/16-18
8 712-0711 4 /P Nut, Jam, 3/8-24 GR2
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
11 712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-0115 1 S Pin, Cotter, 1/8 Diax 1
13  714-3004 1 Pin, Cotter, 3/32 Dia x 1.25
14  717-3382 1 Pinion, Steering
15 722-3019 1 Gasket, Steering
16  723-0156 4 S Joint, Ball, 3/8-24
17  731-3210 1 Insert, Steering Wheel
18  736-0242 1 /P Washer, Bell, .340 x .88 x .06 Thk
19 736-0272 1 S  Washer, Flat, .510 x 1 x .06 Thk
20 736-0351 1 S  Washer, Flat, .760 x 1.5 x .03 Thk
21 736-0355 1 /P Washer, Flat, .56 x 1 x .04 Thk
22  736-0921 1 S  Washer, Lock, 1/2
23  736-3013 2 S  Washer, Flat, .531 x 1 x .027 Thk
24  736-3132 1 Wshr, Rubber Flat, .50 x 1.12 x .125 Thk
25  737-3000 2 S  Fitting, Grease, 3/16 Drive Type
26  738-3105 1 Shaft, Steering
27  741-3025 1 Bearing, Flange
28  747-3171 2 Rod, Tie
29  748-0108 1 S  Bearing, Flange, .503 ID
30 748-3007A 2 S  Bearing, Bronze Flange, .75 ID
31 712-3009 4 S  Nut, Hex Center Lock, 5/16-18 Mfg Date 1240

and before

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 70

2206 Tractor

Controls

ission

Transm

4 N
(™)
N
L ( \._znw,v
—” II:.I! g
/“...v\\V .,_n!mmm_v r/_ _.\\
% WM .rjf.\i.).......... A_\ e
—~ muﬁmv__.&\
¢___\ n““ /v ......IIJ) I”mv.hﬂuuy_m._
N _,_.!\ Lﬁm_ \ "
An{q_nk @,
Y4 mn )]
B e/
C \g\ 5 —
R N A4 o)
o .rr....!. oo \ A .
O NG
/lf . l\\ .\\ ‘nww W_ﬂ_. S
Iy
ot ”,.x\ e
, A‘)l\?l. Anum . ‘M L;.””.l.tll
3 ‘ S
.ﬁvri.r {..\\ - \\\...IIII
for. n 3
e l II
Lo b A -
; ey RO
~ Y //1
\n v ...., \,
/ m A"
B N
n“ ...........,......fl //H/
} ™ 3

( « u

/!.....\\

A

\
W ) .
v ) —0,
N . 4 i
()
,fuuxx\ \h.
N,
{ © v
/

,-_lllll\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2206 Tractor

Transmission Controls

Page 70 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assembly
2  710-0599 2 /P Screw, Hex Wsh Hd Tapp, 1/4-20 x .5
3 710-3170 1 Screw, Ball, 5/16-18 x.56
4  712-0271 1 /P Nut, Hex Sems, 1/4-20
5 712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18 GR5
6  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
7  714-0104 2 S  Pin, Internal Cotter
8 727-3090 1 /P Cylinder, Damper
9 732-3094 1 S  Spring, Compression, .63 ID x 2
10 732-3118 1 Spring, Extension, 3/8 OD x 1.44
11  736-3092 1 /P Washer, Flat, .265 x 1 x .030
12 738-0560 1 S  Bolt, Shoulder, .374 Dia x 1.375
13 747-3304 1 Rod, Front Control
14 747-3309 1 Rod, Rear Hydro Control
15  748-3070 1 Plate, Cruise
16 750-0434 1 /P Spacer, Split Tubing, .375 ID x 1.04

WWW.mymowerparts.com



